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BINZHOU PIKE RUBBER CO.,LTD
NO.666,GAO 12TH ROAD,NEW AND HIGH-TECH ZONE,BINZHOU CITY,SHANDONG PROVINCE,CHINA-
256600

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Description : (A)T-TOP DELINEATOR POST
Sample Color : (A)ORANGE
End Use : (A)TRAFFIC SAFETY
Style No. : PD-001
Order No. : 80609
Fiber content : HDPE
Manufacturer : BINZHOU PIKE RUBBER CO.,LTD
Country of Origin : China
Country of Destination : Canada, United States

Sample Receiving Date : Aug 22, 2023
Testing Period : Aug 22, 2023 - Aug 25, 2023
Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 

sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant 

Signed for and on behalf of
 

SGS-CSTC Standards Technical Services (Qingdao) Co., Ltd.
 

     
    

    
     

York Yao (Account Executive)
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Test Result

Color Fastness To Light

(AATCC TM16.3-2020, Option 3;Xenon Arc Lamp)

After 10 AFU
- Unit A Requirement

Change in Shade Grade 4.5 -
Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best.

Sample Photo

***End of Report***
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